OEZ Tz
Robin Engine|

Model ECO4-3D |
(#15F15)

1980
EPECOAID ETETFRMKE

REV. DATE 08-80 a FUJ! HEAVY INDUSTRIES LTD.




7oy, arFY—b, 2y FORR
Ref. NoiZ #END 2 THB DI, Ty 7)Y, 2T — b, 2Zy b LTHBRL TS Y 2 T. BEME TERTEV MY R FtEREN
TORVBREEFTRRE>TH) FEANS, Ty £y 7Y, 3¥ 7Ty~ 2=y p TTEXTF AL,
EERRDERRR
EERGOTRARTE, O 11t XNTRRAL, TOFNS LOFARHEEINLI LERL ST, ONOBAIEERBHBRT OVt
HEAHRE T, KEOOBAREERAIBRTY OV CHERBERE LA,
BREARZOK, TEFRLLTHASTTEL,
1. LEHE D, B&RN
K=Y H S QT ORBRUMIEE, BEECRETLI LB ET,

HOW TO USE THIS ILLUSTRATED PARTS CATALOG

Indication of Assemblies, Completions and Units.

Those parts whose Ref. Nos. bear #* are suppliable as parts of assemblies, completions and units. Refer to the remarks column. Parts not

found list are not suppliable individually; please order them as integral assemblies, completions or units.

Indication of Interchangeability, old parts vs, new parts
The interchangeability of new parts is indicated by the symbol E) or 3 the parts below the symbol having been re-designed into
the above. The re-designed parts marked byz) are interchangeability usable with the engine before re-designing, While the re-designed parts

marked by } are not usable with the engine before re-designing.

When ordering replacement parts, please be sure to give us the following in information:
a. Quantity b. Part number

The contents of this parts catalog are subject to revision without notice.



H R
CONTENTS
77277 —R&, ¥ )F, HNF, T T CRANKCASE, CYLINDER, GOVERNOR

& MUFFLER --------
L 79 7% 7k, BEARvereeeiiiiiiieiaii oo . .cCRANKSHAFT & PISTON +vvvvvvevmmernaneennes
T A T L S P e FUEL TANEK +++vvvvvevrrraesineeeraanannaananns
X o T UL, TT TN e CARBURETOR & AIR CLEANER ++--vvvererenne
P TR R e e MAGNETO +++vvvvrreennnnnaennanneenaannieennns
R I G A A T RECOIL STARTER - vvrrrrrrrererrananeenanns
.77%-}7-1)..................’ ...................... ACCESSORY +tvrvereeesaenannnnanainneeeeenens






1.952975—2X,

SULH HF T T

CRANKCASE, CYLINDER, GOVERNOR & MUFFLER

Ref. | 88 &% # S =3 oo % b1 B i o 23 B B
No. | Parts Number Parts Name Q'ty Description IINTEATAE
1 | Ecos-om CRANKCAsf: Z’§’s7\'} 1 TN
2 | EC04-140 1 CYLINDER PACKING. 1
3 | Eco4-0121 | CYLINDER ASSY. 1 BEEE
4 | o002 18060 00 | NUT, 4 M6
5 | 003 20060 00 | SPSING W WASHER 4 M6
6 | EC03-3122 | MUFFLER CASKET. 1
7 | Eco4-021 MUFFLER ASSY. 1
8 | 010 50699 40 | STUD. 2 K1606160 M6
9 | 002 18060 00 | NUT. 2 M6
10 | 003 20060 00 | SPRING W WASHER 2 M6
11 | 065 01499 50 SPARK PLUG. 1 K1814271 NGK7HS
12 | KM61-088 C PLUG clen f\§'s7\"( 1
13 | EC03-512 1A | CYLINDER COVER. 1
14 | o004 31040 80 | SCREW (;a; Eé'aﬁ) 1 M4
15 | 003 20040 00 | SPRING WASHER 1 M4
16 | 004 31040 80 | SCREW (pan head) 1 Ma
17 | 003 20040 00 | SPRING WASHER 1 M4
18 | 044 01299 91 fﬁf SEAL (front) 1 EC03-111a TC12227
19 | 060 01598 80 | BALI BEARING 2 KN23-179  #6202c3
20 | ECo3-0m CRANKCASE PACKING 1
21 | 044 01599 71 | OIL SEAL (rear) 1 KN21-116a TC15257
22 | 011 90599 40 | BOLT (socket head) 4 EC03-9302  M5x 30
23 | EC04-502 A | PACKING (cover) 1
24 | 056 51499 90 ’ci’,iﬁ 1 EC04-135
95 | EC04-043 1A | BRACKET ASSY 1




VZWI252905—X, 024,71 375---CRANKCASE, CYLI NDER, GOVERNOR & MUFFLER

Ref.| &% & & = " & & B2 s z '’
No. | Parts Number Parts Name Q'ty Description D1 12 S
26 | EC04-508 /2 §L"EE‘VE 1

27 | 060 01599 90 | BALI. BEARING 1 TGO2-118 #6002
28 | EC04-040 1B CAVEﬁ ASSY 1 2% Rs

29 | EC04-015 A | COVERNOR SHAFT ASSY 1

30 | EC04-051 A | GOVERNOR LEVER ASSY 1

31 | 001 65051 60 | BOLT 1 M5 x 16

33 | 044 01599 71 | OIL SEAL ] KN21-116a  TC15257
3 | PR7-4159 WASHER (pulley stopper) 1

35 | 001 66061 60 | BOLT 1 M6 X 16

36 | 003 20060 00 | SPRING WASHER 1 M6

37 | KM61-409 AIR PLUG 1

38 | 006 26100 50 | O RING 1

39 | KMe1-421 OIf. LEVEL GAUGE 1

40 | 006 26201 10 | O RING 1

41 | 001 66062 00 | BOLT 4 M6 X 20

42 | 003 20060 00 | SPRING WASHER 4 M6

43 | EC04-123/1A | ENGINE MOUNTING ]

44 | o001 66062 00 | BOLT 3 M6 x 20

45 | 003 20060 00 | SPRING WASHER 3 M6

46 | EC04-035 3A L]-:Ab ASSY 1

47 | EC03-115 PACKING 2

48 | EC04-030 1 EAhBﬁﬁEfoﬁ BRACKET ASSY 1 i

49 | EC04-032 B LEVER PLATE ASSY 1

50 | 011 90599 60 | BOLT (socket head) 2 EC03-144  M5x22
51 | 003 20050 00 | SPRING WASHER 2 M5




1. 72275 —2X,

24,618\ F <7 5---CRANKCASE, CYLINDER, GOVERNOR & MUFFLER

Ref.| @ & & 2 . B2 i S EE
No. | Parts Number Parts Name Q' ty Description HEE INTHERE
52 | EC04-507 A | LEVER 1

53 | 002 17080 00 | NUT 1 M8

54 | 003 20080 00 | SPRING WASHER 1 M8

55 | TG07-326 WASHER 1

56 | KM61-315 A | ToCK WASHER 1

57 | EC04-420 9 | COVERNOR SPRING 1

58 | EC04-310 1 | CARBURETOR PACKING 1

59 | 010 50599 90 | STUD 2

60 | 011 90599 50 | BOLT (sccket head) 2 EC03-9301 M5 X 18

61 | 001 65063 00 | BOLT 1 M6 % 30

62 | 002 27060 00 | NUT 1 M6

63 | 010 50699 40 | STUD 4 K1606160 M6




27729947 K, EX b -CRANKSHAFT & PISTON




2.95>7 Y47 b, EZk>e-PISTN CRANKSHAFT & PISTON

Ref.| 8 & & = w8 2 W By # z =
No. | Parts Number Parts Name Q'ty Description R | sme
2 2 v 7 v x 7 F Tk
1 | EC04-089/1C | CRANKSHAFT ASSY 1
- oo
2 | EC04-206/2B | PISTON 1
. P a4
3 | Ecoa-210 A | PISTON RING 2
4 | Ecos-207 A | PISTON PIN 1
= - F o x7 ) L7
5 | 061 01299 60 | NEEDLE BEARING 1
6 | 05651199 90 | CLIP 2
o L ¥ 3 7 % -
7 | 00532031 00 | WOODRUFF KEY 1
8 | 00530052 51 | KEY 1
9 | 00532042 00 | WOODRUFF KEY 1




3.221—IN 227 --FUEL TANK




3.72—I) Z>7----FUEL TANK

Ref.| 8 & & = ® 2 % & #ﬁ B o
No. | Parts Number Parts Name Qty Description 01D 3 INSEABAE
1 | EC04-613 1 ﬁJ_EUL TANK 1

2 | 073 64097 80 | LABEL. (cautio:l) 1 EC02-907

3 | EC03-303 ¢ | FUEL. TANK BRACKET 1

4 | EC04-304 A ﬁfﬁt TANK BAND 2

5 | 004 31051 20 | SCREW (pan head) 3 M5 x 12

6 | EC04-610 2 friﬁfﬁ PIPE 1

7 | EC03-610 3 | PROTECTION PIPE 1

8 | 05611399 82 | HOSE CLAMP 2 EC03-6102b

9 | EC02-644 PACKING A 1

10 | EC02-083 FUEL TANK CAP ASSY 1 e




CARBURETOR & AIR CLEANER

4%+ TL—8,IF J1—Fw




4.%vJL—%2,17 7Y —+----CARBURETOR & AIR CLEANER

Ref.| 8 & & = 5 & & K B2 # = -
No. | Parts Number Parts Name Q' ty Description HEBE | sme
1 | EC04-063 1B | CARBURETOR ASSY 1 230, 3604z MEAL

2 | 1113 2132 00 9 | NEEDLE VALVE 1

3 | 1104 2721 00 5 | FLOAT HINGE 1

4 | 1205 6742 01 7 | HINGE PIN 1

6 | 1502 4101 00 9 | MAIN NOZZLE ASSY 1 (S.LO# side hole 1.3%)
8 |1502 4111 11 5 | MAIN JET 1 (#76)

9 | 1113 2214 00 3 ;“Ijo;x'l‘ 1

10 | 1105 7121 03 8 | FLOAT CHAMBER PACKING 1

11 | 1105 1431 30 8 | FLOAT CHAMBER 1

12 | 9376 1140 12 0 | SCREW 2 M4 X 12

13 | 1118 5141 01 3 | DRAIN SCREW 1

14 | 1103 7141 00 0 | DRAIN SCREW PACKING 1

15 | 1603 6114 00 2 | SLOW RBIUZS?‘Iﬁé SCREW 1

16 | 1603 8511 00 0 | ADJUSTING SPRING 1

17 | 9326 0130 06 8 | SCREW 2 M3 X6

18 | 9451 1403 00 7 .ZSI—’/liING WASHER 2

19 | 1502 7143 01 4 | STOP PLATE PACKING 1

20 | 1502 2621 00 3 | STOP PLATE 1

21 | 3059 1100 02 1 ﬁféﬂ f:ocx ASSY 1 o

22 | 1627-7551 00 3| STRAINER 1

23 | 1217 7161 01 9 | PACKING 1

24 | 3059 1611 11 7| FILTER CUP 1

25 | 9671 1019 00 6 | O RING 1

26 | 9326 0130 05 6 | SCREW 1

27 | 1502 2113 10 9 | THROTTLE VALVE 1




4.X%vTL—2,TF J1)—F et CARBURETOR & AIR CLEANER

Ref.| % & & = s & & M 128 i - S ams | E
No. | Parts Number Parts Name Q'ty Description INTEATAE
28 | 9326 0130 05 6 | SCREW 1

29 | 9451 1403 00 7| SPRING WASHER 1

30 | 1502 2510 40 8| THROTTLE LEVER ASSY 1

31 | EC04-420 4 | ROD 1

32 | EC04-420 5B | SPRING 1

34 | 002 28050 00 | NUT 2 M5

35 | 003 20050 00 | $PRING WASHER 2 M5

36 | 1604 5121 61 8 | 5LOW [DLING BCREW 1

37 | 1603 8511 00 0 | ADJUSTING SPRING 1

38 | 1602 4131 00 0 | PICOT JET 1 (#30)

40 | 1502 1111 01 1| ELEARER BoDY 1

41 | 1502 7522 00 0 | BACK SEREEN 1

42 | 1502 7531 00 9 | AIR CLEANER ELEMENT 1

43 | EC03-072 ¢ | BILENCER ASSY. 1 Todi e

44 | 9376 1140 12 0 | SCREW 2 M4 x 12

45 | 073 73099 50 | LABEL 1 EC03-903

46 | 004 31040 80 | BCREW 4 M4 x 8

47 | 003 20040 00 | SPRING WASHER 4 M4




;& MEMO

@ S1IETERI\S]d

FUJI HEAVY INDUSTRIES LTD.



5.% /% k--MAGNETO




5. 9T R beeeees MAGNETO

Ref.| 288 & & € £:i on -2A 7 ﬂﬂ:%‘ﬁl = o S04 4 fﬁ—‘et #
No. | Parts Number Parts Name Q'ty Description TR
1 | EC04-0701 | MAGNETO ASSY 1 et 100 BEY
1 | 11100070 000 | FLYWHEE 1
2 | 114 00040 300 | {ENITION COIL. 1
3 | 004 31041 60 | SCREW (pan head) 2 M4 X 16
4 | 113 20050 020 | BREAKER 1
5 | 113 80040 010 | CONDENSER 1
6 | o014 00499 80 | SCREW ASSY 2 EC03-117 M4 X8
7 | 11390000 000 | EOVER 1
8 | 004 31040 80 | SCREW (pan head) 2
9 | 017 00899 60 | NUT 1 K12-108 M8
10 | 020 30899 90 | SPRING WASHER 1 K13-108 M8
11 | 003 10080 00 | WASHER 1 M8




6.V ~AI AR —Re0nee RECOIL STARTER




6.1 RAZ—Heenee RECOIL STARTER

Ref.| 88 & & B i1 g z b1 1@?#51 i o 2 015 4 B %
No. | Parts Number Parts Name Q'ty Description INFRATIAR
1 | EC04-050 1A | RECOIL STARTER ASSY 1 A

2 | A60002200000 | SPIRAL SPRING 1

3 | A54102500100 i)aE_Eﬂ ;’I:A'_TE 1

4 | A57110900000 STARTER ROPE 1

5 | A30501100001 | STARTER KNOB COMPL. 1

6 | A60502500000 RETURI:J SPRING 1

7 | AS55002500001 | RATCHET ]

8 | A60102100000 | FRICTION SPRING 1

9 | A30302500010 | FRICTION COMPL. 1

10 | A60702500010 | SET SCREW 1

11 | 073 96699 30 | LABEL 1 EC04-9102

12 | 276 05752 1001] NUT 1 M5

13 | EC04-510 2A —lgIrA:FE 1

14 | 004 31040 80 | SCREW (pan head) 2 M4 X8

15 | 003 20040 00 | SPRING WASHER 2 M4

16 | EC04-0711 | STOP BUTTON 1

17 | 004 31040 80 | SCREW (pan head) 2 M4 x 8

18 | 011 90599 90 | BOLT (socket head) 3 EC03-142 M5x18
19 | 073 73099 71 | LABEL 1 P305-150







7.7 1) 0. ACCESSORY
Ref.| 8 % & & 8 = & B & 5 -
No. | Parts Number Parts Name Q'ty Description HBE | oemg
Pl 7 + 4 Y v — A X} 2~5%8C
1 | EC03-0912 | ACCESSORY TOOL. KIT 1 el 328
. ¥ K v b~ ¥
4 | 07170499 90 | WRENCH (cocket head) 1 M5 K2004720
v b% + Y L
5 | 07170599 90 | WRENCH (Socket head) 1 M6 K2005800




ETETENRER

By ERBSHFEREFREL-T-2(X v e )
B % 7% (03) 347-2403~2426

PO INDUSTRIES LiD,

Engine & Machinery Div.
Subaru Bldg. 1-7-2 WNishi-Shinjuku Shinjuku-ku, Tokya
Tel. Tokyo {03) {347) 24032426
TELEX: 232-2268
CABLE ADDRESS: FUJIHEAVY TOKYO
Head Office
Subaru Bldg. 1-7-2, Nishi-Shinjuku Shinjukuku. Tokyo
Tel. Tokyo (03) (347) 2403-2426

AUGUST 1980

Printed in Japan
85, 815 D



	HOME
	ENGINE MANUALS
	SPECIFICATION SHEETS
	SERVICE NEWS BULLETINS
	HELP

